
Department of the Environment, Heritage and Local Government Ballybay Catchment Report
National Urban Waste Water Study Ballybay Catchment Report.doc

Doc. Nr. A7090-N-R-46-B i of vii

National Urban Waste Water Study

Catchment Report

for

BALLYBAY

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:13:53



Department of the Environment, Heritage and Local Government Ballybay Catchment Report
National Urban Waste Water Study Ballybay Catchment Report.doc

Doc. Nr. A7090-N-R-46-B ii of vii

Revision Control Table

The User is Responsible for Checking the Revision Status of this Document
[...]
future flows (see Table 2.5) is beyond the scope of this Study.

3.6.2 Current and Planned Works

It is proposed to extend the present sewerage network along the R183 to service
existing developments at Knocknamaddy. However no funding or approval to
commence preliminary design work has been received to date. The associated flows
and loads have not been included in the future system flow and loading.

3.6.3 Potential Additional Works

 Structural failure at Corrybrannan Park – Relay 2 nr. 50 m sections of pipe
work to remedy current problem with blockages

 Storm water separation – Local authority staff have identified the reduction of
storm water entering the foul/combined sewer network as essential to reduce
the quantity of storm water flows being treated at the WWTP, to reduce
overflow spills from the pump stations and to provide additional capacity for foul
sewage in the network.

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:13:54



Rev:Drg.Nr.ScaleDate

Drawn Checked Approved

Drg.Title

Project

Consulting Engineers

Client

Rev. Date. Drn.By Chkd. Appd.

Ballybay Catchment Area

Figure 1
Catchment Geographic Plan

Do Not Scale - If in Doubt Ask ©  Copyright

This drawing and any design hereon is the copyright of the
Consultants and must not be reproduced without their written consent.

All drawings remain the property of the Consultants.

3b

Rev. Description. Appd.

SWAL

05.08.03 N.T.S.

FOMA JKEL

A7090-129-1-EGP B

The National
Urban Waste Water Study

River

Legend

,,,,,,,,,,,,,,,,,,,,,,,,,

Catchment Boundary

Current Development
Boundary

Waste Water Treatment
Plant

Future Development
Boundary

,,,,,,,,,,,,,,,,,,,,,,,,,

Map Extracts from Ordnance Survey Ireland Permit No. MP007902
©  Ordnance Survey Ireland and Government of Ireland

Note:
1. As zoning maps for the Ballybay Development Plan
were not available at the time of this study, the current 
and future development boundaries are not shown

Department of the
Environment, Heritage

and
Local Government

DEC '03 SWAL DCAS JKELB Post Review Revisions
    

    
    

    
    

For
 in

sp
ec

tio
n p

ur
po

se
s o

nly
.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:13:54



Rev:Drg.Nr.ScaleDate

Drawn Checked Approved

Drg.Title

Project

Consulting Engineers

Client

Rev. Date. Drn.By Chkd. Appd.

Ballybay Catchment Area

Figure 2
Existing Sewerage System

Do Not Scale - If in Doubt Ask ©  Copyright

This drawing and any design hereon is the copyright of the
Consultants and must not be reproduced without their written consent.

All drawings remain the property of the Consultants.

3b

Rev. Description. Appd.

SWAL

05.08.03 N.T.S.

FOMA JKEL

A7090-129-2-EGP B

The National
Urban Waste Water Study

Rising Main

Legend

Partially Combined
System

River

Receiving Water

Combined System

Separate System

Major Storm
Outfall

Waste Water Treatment
Plant

Pumping Station

Sewer Outfall

,,,,,,,,,,,,,,,,,,,,,,,,,

Catchment Boundary

Gravity Sewer

Main Storm Drains

Combined Sewer
Overflow (CSO)

Note:
1. Catchment area is combined unless otherwise stated.
2. Refer to table 3.4 for details of pump stations.

,,,,,,,,,,,,,,,,,,,,,,,,,

PS3

PS1

PS2

PS4

CSO1

CSO4

CSO2

CSO3

CSO5

Map Extracts from Ordnance Survey Ireland Permit No. MP007902
©  Ordnance Survey Ireland and Government of Ireland

Department of the
Environment, Heritage

and
Local Government

DEC '03 SWAL DCAS JKELB Post Review Revisions
    

    
    

    
    

For
 in

sp
ec

tio
n p

ur
po

se
s o

nly
.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:13:54



Rev:Drg.Nr.ScaleDate

Drawn Checked Approved

Drg.Title

Project

Consulting Engineers

Client

Rev. Date. Drn.By Chkd. Appd.

Ballybay Catchment Area

Figure 3
Sewerage System Performance

Do Not Scale - If in Doubt Ask ©  Copyright

This drawing and any design hereon is the copyright of the
Consultants and must not be reproduced without their written consent.

All drawings remain the property of the Consultants.

3b

Rev. Description. Appd.

SWAL

05.08.03 N.T.S.

FOMA JKEL

A7090-129-3-EGP B

The National
Urban Waste Water Study

Rising Main

Legend

,,,,,,,,,,,,,,,,,,,,,,,,,

Gravity Sewer

Catchment Boundary

Pumping Station

Main Storm Drains

Waste Water Treatment
Plant

Storm Water Flooding

Receiving Waters

Foul Sewerage Flooding

Sewer Collapses

River

,,,,,,,,,,,,,,,,,,,,,,,,,

Map Extracts from Ordnance Survey Ireland Permit No. MP007902
©  Ordnance Survey Ireland and Government of Ireland

Department of the
Environment, Heritage

and
Local Government

DEC '03 SWAL DCAS JKELB Post Review Revisions
    

    
    

    
    

For
 in

sp
ec

tio
n p

ur
po

se
s o

nly
.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:13:54



Rev:Drg.Nr.ScaleDate

Drawn Checked Approved

Drg.Title

Project

Consulting Engineers

Client

Rev. Date. Drn.By Chkd. Appd.

Ballybay Catchment Area

Figure 3A
Hydraulic & Structural Assessment

Do Not Scale - If in Doubt Ask ©  Copyright

This drawing and any design hereon is the copyright of the
Consultants and must not be reproduced without their written consent.

All drawings remain the property of the Consultants.

3b

Rev. Description. Appd.

SWAL

05.08.03 N.T.S.

FOMA JKEL

A7090-129-3A-EGP B

The National
Urban Waste Water Study

XXX l/s

,,,,,,,,,,,,,,,,,,,,,,,,,

Rising Main

Legend

Gravity Sewer

Catchment Boundary

Pumping Station

Main Storm Drains

Structural Grade 4/5

Sewer Capacity

River

Receiving Water

Waste Water Treatment
Plant

,,,,,,,,,,,,,,,,,,,,,,,,,

Map Extracts from Ordnance Survey Ireland Permit No. MP007902
©  Ordnance Survey Ireland and Government of Ireland

136 l/s

601 l/s
196 ls/

Department of the
Environment, Heritage

and
Local Government

DEC '03 SWAL DCAS JKELB Post Review Revisions
    

    
    

    
    

For
 in

sp
ec

tio
n p

ur
po

se
s o

nly
.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:13:54



Department of the Environment, Heritage and Local Government Ballybay Catchment Report
National Urban Waste Water Study Ballybay Catchment Report.doc

Doc. Nr. A7090-N-R-46-B 20 of 29

4.0 WASTE WATER TREATMENT

4.1 TREATMENT PROCESS

4.1.1 General Description

Ballybay WWTP was built and commissioned in 1983 to provide preliminary and
secondary treatment for waste water prior to discharge to the River Dromore. The
WWTP operates as an extended aeration plant, preceded by screening and grit
removal. Sludge treatment at the WWTP comprises thickening and dewatering. The
dewatered sludge is stored on site prior to disposal at Scotch Corner landfill.

Figure 4 illustrates the current treatment process, which was confirmed by a site visit
during the course of the Study. Reasonable confidence (Grade 3) can be placed in
the dimensions and capacities given in the figure and quoted below, these being
subject of selective checks.

4.1.2 Preliminary Treatment

At the WWTP inlet, incoming waste water flows of up to 60 l/s (i.e. 12.8 x current
DWF) are pumped by duty/standby pumps to the preliminary treatment system.
Preliminary treatment comprises screening using a mechanically raked coarse
screen (20 mm aperture), followed by grit removal in a vortex grit trap. Screenings
are macerated and returned to the flow, while grit is stored in a skip prior to disposal
at Scotch Corner landfill.

The inlet pumping station also has an overflow weir, which passes excess flows to
the storm sump from where they are pumped (without screening) on to grass plots on
site.

The total flow pumped forward for treatment is measured in venturi flume located at
the plant inlet. An automatic sampler has been installed at the plant inlet. Grab
samples of the influent are taken routinely.

4.1.3 Primary Treatment

Primary treatment is not provided at the site.

4.1.4 Secondary Treatment

Following preliminary treatment waste water gravitates to the secondary treatment
system. Secondary treatment is provided by an activated sludge treatment system
comprising of two rectangular aeration tanks designed for BOD removal and
nitrification, followed by two rectangular secondary settlement tanks and a sludge
circulation system.

The aeration tanks have a reported total capacity of approximately 2,460 m3, which
corresponds to a residence time of approximately 6 days at current DWF or 2.3 days
at current average flows. Each tank is fitted with two vertical shaft surface aerators
rated at 14.4 kW each.  If the peak pumped inflow of 60 l/s is sustained for a full day,
the hydraulic residence time is reduced to 11.5 hours, resulting in hydraulic overload
with potential for solids wash-out from the system. For this reason the inlet pumps are
occasionally switched off during periods of heavy rainfall, with all incoming flows then
pumped by the storm pumps on to the grass plots.

At the time of this study, only one of the aeration tanks was in operation and was
providing adequate treatment, with the second tank bypassed until the plant loading
increases.

The extended aeration system currently operates at a F/M ratio of less than 0.07 kg
BOD/kg MLSS.day with a sludge age in excess of 25 days. MLSS is maintained

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:13:54



Department of the Environment, Heritage and Local Government Ballybay Catchment Report
National Urban Waste Water Study Ballybay Catchment Report.doc

Doc. Nr. A7090-N-R-46-B 21 of 29

between 2,000 to 4,000 mg/l, and the hydraulic residence time is approximately 3
days at current DWF.

Flow from the aeration tanks gravitates to two rectangular horizontal flow settlement
tanks fitted with continuous chain driven scraper mechanisms. Settled sludge
gravitates to the nearby pumping station, while scum is removed automatically from
the tank surface. A common set of submersible pumps (duty/standby) is used to
alternately pump the activated sludge to the aeration tanks or to a picket fence
thickener.

Treated effluent which overflows from the secondary settlement tanks gravitates to an
on site chamber from where it discharges to the River Dromore, via an open ended
outfall.

The treated effluent is measured in a venturi flume at the plant outlet. Twenty-four
hour composite samples and grab samples are also routinely taken at this location.

4.1.5 Tertiary Treatment

Tertiary treatment is not provided.

4.1.6 Sludge Treatment and Disposal

Sludge from Ballybay water treatment plant (WTP) is imported to the WWTP for
treatment.  It is mixed with the indigenous sludge and thickened from 1% to 2.5% ds
in a gravity sludge thickening tank. Thickened sludge is then dewatered using a
single belt press. Prior to dewatering, the sludge is pre-conditioned by polyelectrolyte
to improve its dewatering ability. The dewatering press rated at 90 kg ds/hr, produces
a dewatered cake at 9.5 % ds. The dewatered sludge is stored in a covered skip until
it is transported to Scotch Corner landfill for disposal.

Supernatant liquor from the gravity sludge thickening tank and filtrate from the
dewatering press gravitate to the sludge pump station from where the liquor
combines with return activated sludge.  Flows are subsequently pumped to the
aeration tanks to receive full biological treatment with the main process stream.

4.1.7 Pumping Stations

Besides those pumping systems at the WWTP inlet, and those integral to the
treatment process as outlined above there are no other pumping systems at the
WWTP.

4.1.8 Power Generation

There is no standby power generator on site.

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:13:54



Department of the Environment, Heritage and Local Government Ballybay Catchment Report
National Urban Waste Water Study Ballybay Catchment Report.doc

Doc. Nr. A7090-N-R-46-B 22 of 29

4.2 TREATMENT PLANT

The WWTP is located to the south west of the town, at Meetinghouse Lane. The
current site layout is shown in Figure 5. An inventory of the elements of plant, their
structural condition and serviceability is given in Table 4.1 and discussed briefly
below. A photograph showing the aeration system is included at the end of this
section. The WWTP currently occupies an area of approximately 0.4 hectares
(Confidence Grade 3).

Reasonable confidence (Grade 3) can be placed in the dimensions, capacities and
Condition/Serviceability assessments given in Table 4.1 these being subject of
selective checks when the site was visited in the course of the Study.

4.2.1 Buildings

There are two buildings at the WWTP. These are the main pump house, which
includes the administration and control room, and a separate building for the sludge
dewatering press.

4.2.2 Miscellaneous Assets

There are no redundant assets on site.

4.2.3 Asset Condition

Ballybay WWTP was commissioned in 1983. With the exception of the preliminary
treatment system, the structural and performance condition of the treatment plant
including mechanical and electrical items was generally recorded as good, i.e.,
<Grade 3.

It should be noted that the mechanical and electrical items of the plant have been
operating for approximately 20 years which is considered to be the typical useful life
expectancy for these items. Significant refurbishment will be required in the short
term.

4.2.4 Serviceability

The plant and equipment on site are performing the functions for which they were
designed and installed for. However, the existing screening facility is inadequate with
screenings observed in the downstream treatment processes. Inadequate screening
also causes blockage of the screw conveyor from the sludge dewatering press. The
grit trap is currently not operational.

4.2.5 Health & Safety

The Waste Water Treatment Plant is generally in satisfactory condition with regard to
Health & Safety issues. A Safety Statement has been prepared for the plant and a
number of issues and corrective actions have been identified for implementation.

4.2.6 Treatment Works Records

As stated earlier, the plant was commissioned in 1983 and some ”As Built” drawings
were available. The sizes and dimensions provided for the process units were
checked on site and were found to be correct.

Results of waste water analyses are available on site.

4.2.7 Flow Records

Records of flow through the secondary treatment system were not available at the
time of the site visit.

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:13:54



Department of the Environment, Heritage and Local Government Ballybay Catchment Report
National Urban Waste Water Study Ballybay Catchment Report.doc

Doc. Nr. A7090-N-R-46-B 23 of 29

View of the Aeration System at Ballybay WWTP

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:13:54



Department of the Environment, Heritage and Local Government Ballybay Catchment Report
National Urban Waste Water Study Ballybay Catchment Report.doc

Doc. Nr. A7090-N-R-46-B 24 of 29

Table 4.1
Treatment Plant Asset Condition Summary

Structural
Condition <3, 4,5Treatment

Stage Element Description
(dimensions, capacities etc)

No of
units E/M/I* Civil/

Build

Service
Condition
<3 or 5

Comment
(inc. date constructed or refurbished)

Inlet Pumping
Station